
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
Pre-investment Study in a Hot Spot Area

Furthermore. harmful and explosive gas mixtures can develop. threatening the health of workers
and the security of the system. Substances can be produced the composition and concentrations
of which could have an adverse impact on wastewater treatment processes. sludge treatment
and discharge and on the biota in the recipient of treated and discharged wastewaters.

Imoact in case of incidents and interruoted oDeration

During the operation and maintenance of a public sewage system temporary. unforeseeable and
accidental incidents can happen. Such incidents can be caused by:

force major.
interrupted operation.

"Force Major" means an earthquake of greater magnitude than the calculated one. war destructions
and other intentional damage to buildings and equipment. Operation can be interrupted due to
equipment faults (pumping stations). power failure. inadequate system maintenance (obstruction of
canals and pumps). including the discharge of wastewater of unpermitted contents and
concentrations from a certain plant (explosions. fire).

Post-utilization imoacts

Public sewage systems are structures planned for permanent use. so that post-utilization impacts
are. in general. not estimated.

2.1.3.2.2 Positive environmental impacts

Public sewage systems that collect. convey. treat and discharge wastewaters into the environment
are. under the Water Act (Official Gazette 107/95) considered one of requisite measures for water
conservation and protection of water quality in the Republic of Croatia. In addition to environmental
protection. public sewage systems contribute to the protection of public health. preventing the
occurrence and spreading of potential diseases by untreated wastewaters. The collected
wastewaters are treated in wastewater treatment facilities up to the level at which such waters can
be harmlessly discharged into natural recipients.

The following positive impacts can be achieved by the construction of a public sewage system in the
industrial zone Gaienica:

Improvement of general health of workers in the industrial zone. This implies not only the
prevention of possible contagious diseases. but also overall feeling of comfort (due to the
elimination of foul odors) that has influence on health condition in general.

Improved biodiversity in the sea. which is the recipient of wastewaters. Wastewater treatment
and controlled discharge of treated wastewaters through the submarine outfall. will prevent the
decrease in the number of those marine organisms that are adversely impacted by untreated
industrial wastewaters and either leave their natural habitats or die. Excessive growth of those
organisms that favor the changed conditions of habitats will also be prevented.

Improved scenery in the wider area. since untreated wastewaters discharged through coastal
outfalls cause inauspicious manifestation of the coastal sea (turbidity. greasy spots. floating
substances....) in the surroundings of the outfall. as well as in the wider area due to the influence
of sea currents and pollution spreading.

Y1-110.00.01-G01.0

, -
Page 75 of 113



~_._-

Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

2.1.3.3 Proposed measures for the mitigation and abatement of adverse impacts

Adverse environmental impacts and adverse impacts on public health should be avoided or offset to
an acceptable level. Protection measures are based on legal. administrative. technical and
technological conditions. The implementation of measures is envisaged during the construction of a
public sewage system and during its operation and maintenance.

In continuation. only those measures are mentioned with regard to the sewage network and pumping
stations that directly relate to finding solution to the problems of Gazenica industrial wastewaters.
Protection measures for the wastewater treatment facility and submarine outfall have already been
identified in the Environmental Impact Study for the Wastewater Treatment and Discharge Facility of
the City of Zadar (School of Civil Engineering. 2000).

Protection measures durine construction

The contractor has the obligation to develop the project for the protection against noise from the
construction site.
The contractor has the obligation to undertake measures that prevent. or reduce dust and
atmospheric pollution .
It is prohibited to overfill vehicles with dug-up material and to dispose the excess of dug-up
material on "illegal" disposal sites.
The contractor has the obligation to protect the existing structures and installations against
damage. In case of damage or breaks. the contractor has the obligation to repair the damage
done in the shortest time possible and in accordance with the instructions given by the
supervisory body.

Measures durine operation

Pumping stations have to be constructed as fully enclosed structures for the protection against foul
odors. Pumping station has to be dimensioned for minimum retention of wastewater in the pumping
reservoir. Considering minimum inflow during nighttime and the threat from the development of foul
odors in the deareating pipe of the pumping station. activated coal filter should be envisaged. All
other openings have to be efficiently sealed.

Connections of canals. manholes and reservoirs have to be watertight so as to protect the
groundwater and the sea. Adequate calculation and construction methods have to be applied to
prevent ruptures. taking into account adverse impacts of earthquakes. Prior to commissioning.
water tightness of the canal network has to be checked by pressure tests.

All the machinery that produces noise of higher magnitudes than permitted. has to be placed in
fully enclosed buildings to provide for noise prevention. The project has to test noise levels and
examine if additional protective materials have to be built in.

Water-management permit for the existing production plants in the area of the public sewage
system in the industrial zone GaZenica has to define the composition and concentrations of
wastewaters that are allowed to be discharged into public sewage canals. and the degree of pre-
treatment. if required.

For new plants that will be built in the future. the discharge of process wastewaters into the public
sewage system has to be defined by water-management conditions and approved by water-
management permit.

Y1-110.00,01-G01.0

, - -
Page 76 of 113



Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

Measures in case of incidents or interruoted ooeration

Stand-by pumps have to be envisaged for all pumping stations with automatic switching on.

Energy supply of pumping station has to be enabled from at least two independent power
sources.

Mobile pumps driven by a diesel generating sets have to be permanently in good operating
condition and will be used in case that the operation of a certain pumping station is completely
interrupted.

To extinguish fire on electric installations. fire extinguishers have to be envisaged as a firefighting
measure at appropriate locations.

As protection against corroding activity of exhaust gases and steams. all metal parts in pumping
stations have to be made of corrosion-resistant metals. or protected against corrosion.

Y1-I10.00.01-G01.0

, - _.

Page 77 of 113



Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

2.2 Project Planning

2.2.1 Wastewater treatment

Industrial wastewaters from the Gazenica zone will be pre-treated in a common central wastewater
treatment facility of the City of Zadar prior to their discharge into a natural recipient.

"Clean technology" methods have not been applied in the existing industrial plants. All wastewaters
are discharged and thereupon treated at the "end-of-pipe". In the future. during the reconstruction of
the existing plants and/or construction of new ones. "clean technology" should be applied in order to
achieve the safest pollution control "at-source". In some of the plants. where justified. wastewater
recycling will lessen the consumption of raw materials and decrease environmental pollution at the
same time.

For the time being. it has been envisaged that the sewage network will collect wastewaters and
pumping stations will pump wastewaters to the central municipal treatment facility.

The location of the central wastewater treatment facility "Centar" is along the Ricina stream. near the
city cemetery (Annex 100).

All municipal wastewaters will be treated in the "Centar" facility together with industrial wastewaters of
the Gaienica zone. Data on hydraulic load and daily pollutant quantities have been taken from the
Conceptual Design of the Centar - Zadar Sewage System Wastewater Treatment Facility
(Hidroprojekt-ING. 1999).

The construction of central municipal wastewater treatment facility has been envisaged in two
development phases (periods):

I period
II period

100.000 PE
200.000 PE

Hydraulic load of the wastewater treatment facility. pursuant to the Conceptual design of the Public
Sewage System (Hidroprojekt-ING. 1999) is the following:

Table 2.2.1 Hydraulic load of the facility

Inflow I period II period
Mean daily (m"/d) 27.500 55.212
Relevant hourly. dry (m3/h) 1.500 3.070
Relevant hourly. wet (m3/h) 3.000 5.875

Pollution load has been estimated with relation to the number of population equivalent (PE).

Table 2.2.2 Daily pollution load

Indicator I period II period
BOD-5 (kg/d) 6.000 12.000
COD (kg/d) 12.000 24.000
Dispersed solids (kg/d) 7.000 14.000
Total nitrogen (kg/d) 1.100 2.200
Total phosphorus(kg/d) 250 500

Y1-110.00.01-G01.0

- -
Page 78 of 113



Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

The above values of hydraulic load and pollution load include the load stemming from the industrial
zone. which was estimated at somewhat higher values in the Conceptual Design than it is the case
today. i.e. it was determined on the basis of questionnaire presented to the commercial undertakings
located presently on site.

Consistent with the State Plan for Water Protection (Official Gazette 8/99). secondary wastewater
treatment has been envisaged in this wastewater treatment facility.

If the requirements get more stringent in the future. planned surface area required for the facility in
the II period accommodates the possibility of facility's upgrade by installing equipment for tertiary
treatment.

The quality of discharged wastewater has to meet the requirements stated in Table 2.1.5 of this
Study.

The Conceptual Design envisaged the wastewater treatment facility with activated sludge process
(biological process) and anaerobic sludge stabilization (in accordance with the treatment flow
diagram given in Figure 2.1). The following structures have been planned for construction in the
"Centar" wastewater treatment facility for wastewater treatment activities and processes (Annex 102):

mechanical bar screens (spaced up to 30 mm apart)
mechanical filter (filter opening 3 mm)
sand/oil filters (residence time in wet conditions 7 min)
preliminary clarifier (hydraulic load 35 m3/m2fh)
aeration basin (sludge load 0.25 kg BOD-5/kg ST/day)
secondary clarifier (residence time of 3.0 hours)
sludge thickener (thickening time 3 days)
anaerobic digestor (residence time of 27 days)
sludge dewatering (dry substance concentration 25%).

For the purpose of environmental protection it has been envisaged that some activities and
processes will be carried out in fully enclosed buildings with forced aeration and flue gas scrubbing.
Other processes will be carried out in open tankslbasins.

The construction of the following enclosed structures has been envisaged:

water and sludge pumping stations
bar screens and filters
sludge thickeners
digestors
sludge filters
areas with bar screens for waste retention. sand and oil filtration area and dewatered sludge
retention area.

,
Y1-110.00.01-G01.0 Page 79 of 113



Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

Figure 2.1: Treatment flow diagram for the wastewater treatment facility "Centar" -Zadar
(wastewater flow and sludge flow)

CI)

.~=co co
ES
.00:>
II)

co
.~.s
N II)
=co
~.o
r:T
CI)

Cl

°2 ca
CI) C

GiB
E

Co C
;°üi
e! co
C1).oco

.r:. II).~ E a.
(J)~~
ll. a.

Yl-ll0.00.Q1-G01.0

-
Page 80 of 113



Industrial Zone of Zadar, Croatia

Pre-investment Study in a Hot Spot Area

2.2.2 Discharge of treated wastewater

Treated wastewater will be discharged from the wastewater treatment plant into the Zadar Channel
by a long submarine outfall. Based on oceanographic research into the Zadar Channel. basic data
are given below on the recipient of treated wastewaters of Zadar (Zore-Armando et al.. 1977;
Zvonaric T. et al.. 1994).

The Zadar Channel is a typical enclosed channel spreading in the direction southeast-northwest. The
channel is approximately 20 km long and 4-7 km wide. The sea depth in its northwestern part is 50 m
and in the southeastern part 25 m. Seawater volume in the Zadar Channel is 5.4 km3•

The mean speed of sea currents in the entire Zadar Channel is 5 to 10 cm/s. On the basis of
measured currents. the calculated water mass exchange time in the Zadar Channel is 3 to 5 months.
The estimate based on salinity values has resulted in water mass exchange time of 7.2 months. and
the mean value resulting from both methods is 6.4 months. i.e. two water mass exchanges per year.

The research into nutrient salts concentrations in the Zadar Channel to date suggest that nitrate.
ammonia. phosphate and silica concentrations are rather low. Concentrations of nutrient salts are
significantly lower than in the majority of other seas and oceans. However. due to the encloseness of
the area and limited water exchange with broad sea. there are some specific circumstances
regarding the increase in nutrient salt concentrations over time.

The research into benthos communities confirms that wastewater discharge resulted in adverse
impacts at certain locations.

The submarine outfall spreads from Punta Bailo towards the center of the channel. The submarine
part is 2000 m long. and the pipeline diameter is 1200 mm. The diffuser length is 352. Diffuser
opening diameter is 15 cm. The depth of the sea at the location of the diffuser is 34.0 m. At diffuser's
end wastewater will be mixed with relatively clean seawater. and the concentration of pollutants will
be decreased in the mixture of wastewater and seawater due to the diffusion and decomposition of
organic matter. The concentrations of pollutants after treatment and discharge through the submarine
outfall are presented. as calculated in the Environmental Impact Study mentioned before (School of
Civil Engineering. 2000).

Table 2.2.3 Pollutant concentrations in the coastal sea

Indicator Concentrations
Ahead After At 300m At 950m Allowable

of facility treatment distance distance
BOD-5maOil 217 21.7 2.73 2.02 2-4
COD mg 02/1 434 86.8 5.64 4.12 4-8
S. S. mall 253 25.3 2.04 0.036 0
n. c./100 ml 1011 10' - 361 500

Allowable concentrations of BOD-5 and COD indicators are set in accordance with the Regulation on
Water Classification. and allowable concentrations of S.S. (suspended solids) and n.c. (number of
coliforms) are set in accordance with the Regulation on Beach Water Quality Standards.

The conclusion can be made that no undesirable changes in the coastal sea of the Zadar Channel
are to be expected if the envisaged wastewater treatment stage is applied for treating wastewaters of
Zadar and if treated wastewaters are discharged via a submarine outfall equipped with diffuser.

- -
Y1-I10.00.01-G01.0 Page 81 of 113



Industrial Zone of Zadar, CroatIa

Pre-investment Study in a Hot Spot Area

2.2.3 Sludge treatment and disposal

Sludge treatment processes have been considered as per the option of final sludge disposal. In the
selection of sludge process. basic treatment objectives have been assumed. i.e. to reduce sludge
volume and dispose it safely without adverse environmental impact.